OFFICIAL FILE COPY
CLERK OF THE BOARD
OF COUNTY COMMISSIONERS
MIAMI-DADE COUNTY, FLORIDA

d MIAMI-DADE

Memorandum

Date: May 5, 2020 AR .

To: Honorable Chairwoman Audrey M. Edmonsen Agenda Item No. 8(0)(2)
and Members, Board of County. Cofhmissioners I

. Resolution No. R-410-20
From: Carlos A. (Gimenez

Mayor

A CONSENT DECREE #**
Subject: Resolution Approving a Design-Build Contract to Poole & Kent Company of
Florida to Provide Design-Build Services for the Construction of South District
Wastewater Treatment Plant and the Central District Wastewater Treatment Plant
Sludge Thickening and Dewatering Buildings — Project No. DB18-WASD-02;
Contract No. 19PKCQOF002

RECOMMENDATION

It is recommended that the Board of County Commissioners (Board} approve the attached
[...]
and dewatering centrate pumping, mono-rails, bridge crane, truck load-out facilities for dewatered
cake, provisions for future cake transfer to proposed biosolids management facilities (provided by
others), plant service water and sewer systems, other ancillaries required for a completely .
functional facility.

b. The building shall be cast-in-place lower level, with precast upper level walls, as proposed in Design
Enhancement No. 3, and shali be designed to meet ali local and state building code requirements.
The building shall be two (2) stories high, the finished floor elevation shall comply with WASD
“Design Guide for Hardening Wastewater Treatment Facilities against Flooding from Surge, Sea
Level Rise and Extreme Rainfall’, and the footprint shall be approximately 150 feet, by 140 feet.
Features shall include an operations and control room, break room, lockerrooms and bathrooms,
industrial facility freight elevator, electrical room, mechanical room, loading and unloading areas,



—

Tesg3TF

[

chemical storage and feeding areas, storage ateas, and operator parking area. The building
exterior shall be insulated, and exterior should inciude architectural features and theme similar to
adjacent facilities onsite. Roof shall be double tee and hollow core construction as proposed in
Design Enhancement No. 4. The building foundations shall be based on spread footers as
proposed in Design Enhancement No. 1. Wet-wells associated with the building shall be installed
“at-grade” as proposed in Enhancement No. 2.
Thickening system consisting of six (6) centrifuges (4 operational, 2 standby). Centrifuges should
be suitable for unmanned operations.
Thickened Waste Activated Sludge pumping via six (6) transfer pumps. Each Thickening Sludge
Transfer Pump will receive TWAS directly from its corresponding Centrifuge without the utilization
of TWAS Wetwells as proposed in Enhancement No. 6.
Digested sludge dewatering system consisting of four (4) centrifuges (2 operational, 2 standby).
Centrifuges should be suitable for unmanned operations.
Controls and instrumentation equipment, including programming, reliability demonstration,
performance testing.
Connection to onsite powersupply.
Electrical room to include transformers, feed conduits, and duct banks, to serve the proposed
Sludge Thickening and Dewatering Building, is to be an external room attached to the building’s south
wall. The DESIGN-BUILDER is required to coordinate electrical duct bank routing and connections
design with WASD Operation and Maintenance staff and adhere to CD design standards, including
generation of duct bank plan and profile drawings.
Associated electrical equipment, including but not limited to, arc-flash switchgear, Motor Control
Centers (MCCs), electrical accessories, conduits and feeders and duct banks. Relocation of
sensitive control equipment and electrical room configuration shall be as per the proposed Design
Enhancement No. 5.
Odor control system for the facility using bio-filters. This system shall be designed to treat the air
produced by the process, equipment, and centrate wet-wells, as well as the cake transfer bin and
cake storage silos.
Ferric sulfate chemical storage and feed system for struvite control.
Dry polymer system for the thickening process.
Dry polymer system for the dewatering process.
Sludge holding bin, to include light bottom storage silo with at least two (2) discharge points.
Climate control and ventilation system appropriate for the facility.
Piping and connections associated with:

s (Centrate

o Potable water

* Non-potable / flushing water

¢ Sewer service
Centrate conveyance includes two (2) above ground redundant wetwells and three (3) solids
handling centrifugal pumps (2 duty, 1 standby) as proposed in Design Enhancement No. 7.
Sludge conveyance of: '

* Waste Activated Sludge (WAS) to the proposed Thickening and Dewatering Building.

» TWAS from the proposed Thickening and Dewatering Building to the acid phase

digesters or secondary digesters.
* Digested siudge from the existing digester system to the Thickening and Dewatering
Building.

Access roads and parking areas for operations, maintenance, and sludge hauling.
Demolition of existing dewatering facility at a separate location within the SDWWTP (S-884) and
ancillary components to an elevation of five (5) feet below ground level. This includes the
capping/sealing of abandoned pipes and surveylocations.
Demolition of existing pavement and drainage at proposed site location.
DESIGN-BUILDER shall provide system Operation and Maintenance manuals for compliance with
FDEP.
The DESIGN-BUILDER shall develop a design and construct a storm water collection system such
that all storm water generated from the thickening/dewatering facilities is collected and disposed of
into the existing plant sanitary sewer system.

1



1.

9.

SCOPE OF SERVICES CD PROJECTS 2.12, 2.13, 2.16, and 2.18(2) CODWWTP
SLUDGE THICKENING AND DEWATERING BUILDING (WORK ORDER $-888)

The DESIGN-BUILDER shall provide all resources and professional services to perform the planning,
engineering design, coordination with Water and Sewer Operations, permitting, construction, code
compliance inspections, concrete, soil and other materials testing furnishing of all materials, fabrication
and installation, labor and equipment necessary for the construction of all civil/site, process mechanical,
architectural, structural, electrical, instrumentation, plumbing, HVAC, fire protection, odor control
components and all other necessary components to facilitate successful design, construction and
commissioning of the new dewatering/thickening facilities located at the COWWTP (5-888), located at
3989 Rickenbacker Causeway, Miami, FL 33149. The CDWWTP (S-888) has an AADF of 143 MGD.

The DESIGN-BUILDER shall follow the Design Criteria Package inclusive of CD design standards for
the development of this Project. The minimum design life shall be twenty (20) years for major electrical
and mechanical equipment, with the exception of Variable Frequency Drives (VFDs) that shall have a
design life of fifteen (15) years. Structures shall have a minimum design life of fifty (50) years. The Project
shall consist of the following main elements:

A combined thickening and dewatering building to house the sludge thickening system, the digested
sludge dewatering system and other engineering features to support the thickening and dewatering
process. Support systems to include dry polymer feed and storage (for both thickening and dewatering
sludge), polymer dosage optimization system, dewatered cake pumping and storage, cake
conveyance, Thickened Waste Activated Sludge (TWAS) pumping, thickening and dewatering
centrateffiltrate, monorails, bridge crane, truck load-out facilities for dewatered cake, plant service
water and sewer systems, other ancillaries required for a completely functional facility.

The building shall be castin-place lower level, with precast upper level walls, as proposed in Design Enhancement
No. 3, and shall be designed to meet all local and state building code requirements. The building shall
be two (2) stories high, the finished floor elevation shall comply with WASD “Design Guide for
Hardening Wastewater Treatment Facilities against Flooding from Surge, Sea Level Rise and Extreme
Rainfall”, and the footprint shall be approximately 200 feet. by 200 feet. Features shall include an
operations and confrol room, break room, locker rooms and bathrooms, industrial facility freight
elevator, electrical room, mechanical room, loading and unloading areas, chemical storage and feeding
areas, siorage areas and operator parking area. The building exterior shall be insulated, and exterior
should include architectural features and theme similar to adjacent facilities onsite. Roof shall be double
tee and hollow core construction as proposed in Design Enhancement No. 4. The building foundations
shall be based upon the utilization of auger cast piles. Wet-wells associated with the building shall be
installed “at-grade” as proposed in Enhancement No. 2.

Thickening system consisting of eight (8) enclosed gravity belt thickeners (GBT's). GBT's should be
suitable for unmanned operations.

Digested sludge dewatering system consisting of four (4) dewatering centrifuges units (2 operational,
2 standby). Dewatering units shall be suitable for unmanned operations.

Controls and instrumentation equipment, including programming, reliability demonstration,
performance testing.

Dedicated electrical substation building to include transformers, feed conduits, and duct banks, to serve
the proposed Sludge Thickening and Dewatering Building as shown in the preliminary Contract
drawings. The is required to coordinate electrical duct bank routing and connections design with WASD
operation and maintenance, and adhere to CD design standards, including generation of duct bank
plan and profile drawings.

Associated electrical equipment, including but not limited to, arc-flash switchgear, Motor Control
Centers (MCCs), electrical accessories/conduits and feeders, and duct banks. Relocation of sensitive
control equipment and electrical room configuration shall be as per the proposed Design Enhancement
No. 5.

Dedicated biological odor control system for the facility using bio-filters. This includes GBT and
centrifuge units, dewatered cake storage and unloading operation, thickened sludge and
centrateffiltrate wetwells and Waste Activated Sludge (WAS) feed/blending tanks.

Ferric sulfate chemical storage and feed system for struvite control.

10. Dry polymer system for the thickening process, including approximately 5,000-gallon water tank.



11. Dry polymer system for the dewatering process, including approximately 5,000-gailon water tank.

12. Three (3) sludge holding bins to include light bottom storage silo with at least four (4) discharge points
per silo.

13. Two (2) sludge blending tanks of approximately 105,000 gallons each.

14. Climate control and ventilation system appropriate for the facility.

15. Centrate conveyance includes two (2) above ground redundant wetwelis and four (4) solids handling
centrifugal pumps (3 duty, 1 standby) as proposed in Design Enhancement No. 7.

16. Sludge conveyance of:

a. Sludge received from the North District Wastewater Treatment Piant from existing pipelines
entering the site to the proposed Sludge Thickening and Dewatering System.

b. Waste Activated Sludge (WAS) from the existing return activated sludge pipelines at the
CDWWTP (8-888) facilities to the proposed Sludge Thickening and Dewatering System.

c. TWAS from the proposed Sludge Thickening and Dewatering Building to the existing digesters
system.

d. Digested sludge from the existing digesters system to the proposed Thickening/Dewatering
facilities.

17. A storm water collection system designed to collect and transport all runoff from the proposed site and
direct it to the plant 2 Headworks. This system shall include a pump station facility with underground
wet well with submersible pumps operating in lead lag standby configuration, inclusive of power supply
and electrical ancillary equipment. DESIGN-BUILDER is required to coordinate electrical duct bank
routing and connections design with WASD Operation and Maintenance staff, and adhere to CD design
standards, including generation of duct bank plan and profile drawings. Design criteria for the collection
system and pump station is included in the Civil section of the BODR.

18. Load celis for each silo.

19. Grading, paving and drainage of the thickening and dewatering building and adjacent areas.

20. Demolition of existing pavement, drainage and re-grading at proposed site location and ancillary
components to an elevation of five (5) feet below ground level.

21. DESIGN-BUILDER shall provide system Operation and Maintenance manuals for compliance with
FDEP.

22. Integrated sludge screening facility to include containerized screens, dumpster room, booster water
tanks, and booster water pumps for providing utility water to wash screening, inclusive of
instrumentations, controls, power supply and ancillary equipment.

For this Project, the COUNTY has accepted seven (7) "Enhancements” submitted by the DESIGN-
BUILDER, which is represented in Exhibit "A”. In accordance with the RDBS, since the DESIGN-BUILDER
has been awarded the Project Contract based on these Enhancements, the DESIGN-BUILDER accepts full
technical, cost and schedule responsibility and risks for the feasibility of implementing the Enhancements
as established by the Design-Build Contract Price and Schedule Dates.

The DESIGN-BUILDER agrees that if any of the Enhancements are determined not feasible or impractical
based on the performance criteria described in the Design Criteria Package or for any reason, including any
reason beyond the control of the DESIGN-BUILDER, the DESIGN-BUILDER is required to perform the
Project, without recourse, in accordance with the original requirements of the RDBS Design Criteria
Package and at the same price and schedule as contracted.

The COUNTY’S decision to accept the Enhancements shall be final and binding upon execution of this
Contract. However, the COUNTY’'S decision to proceed with the Enhancements does not relieve the
DESIGN-BUILDER of all responsibilities and risks for implementing the Enhancements or performing the
original Design Criteria approach to meet the Contract Schedule Dates if the Enhancements are determined
not feasible.

[



EXHIBITB

i
I
|
|

MIAME
Project/Contract Thtle:
BUILDINGS
Projeet/Contract No: DB18-WASD-02 (BUILD)
Department: WATER AND SEWER

Estimated Cost of Project/Bid: $149,183,713.00

T I VI ylvtll'l,l{
Project Worksheet

CONSTRUCTION OF SOUTH AND CENTRAL DISTRICT WASTEWATER  Recetved Date:
TREATMENT PLANTS SLUDGE THICKENING AND DEWATERING ’

10/05/2018

Funding Soarce:
WASD REVENUE BONDS Resubmittal Date(s): 10/09/2018
SOLD, WASTEWATER RENE

Doseription of Project/Bid: Design-Build Sarvices for tho Construction of South District Wastewater Treatment Plant and Central Distriet Wastewnter Troniment Plaat

Studgo thickening and Dewstering Belldings
Measure Program Goal Percent
Goal SBE/GS 2.00%
Goal SBE/CONS 9.43%
CWP 10.009

SMALL BUSINESS ENTERPRISE - CONSTRUCTION

Anmmhufhﬁemmmumvncﬁmm&nmm.u&wm%-w
(SBR-CONS) subcontractor goal is appropriate for the trades of Water snd Sewer Line Relaicd Stractures Comstruction (Water & Sewer Lins

Cootractors (6.97% - Thickening/Deowstering) s Other Heavy sad Civil Bngiasering Construction (2.46% - Civil),

SMALL BUSINESS ENTERPRISE - GOODS -

MWM&WWHWVMRWWWMI & Ordinance 14-4] indicates a 2.00% Small Business Enterprise -
Goods Sub-Contractor Goul is appropriate for this contract in Construction Materials (1.0%) (15010) and Elactrical Equipment & Suppics (Except

Cable & Wire) (1.0%) (28500).

The SBE/Goods Sabcontractor Goal can bo met by First Tier (Prime Contraciors) and Second Tiar (Subcontractors) cortified SBE/Goods firms.

4

' CWP Estimated Workfince:  CWP Workforce Recommendation:

; Commodity Code: 15016-Construotion Materiaks (Not Otiorwise Classified); 28500-Elkectrical Equipment Asd Supplies (Except Cable And Wire)
Construction, i

- Trade Caiogory: 237110-Wator And Sewer Line And Related Structures

Subirade

Water and Sewer Line and Related Structures Construction
Construction Materials (not Otherwizo Classified)
ELECTRICAL EQUIPMENT AND SUPPLIES (EXCEPT
CABLE AND WIRE)

Other Heavy and Civil Engineering Construction

Living Wages:

Y'ES[:,NOE]

SBECONS
SBEAQS
SBEATS

SBE/ACONS

Total

; 237990-Other Hexvy And Civil Engineering Coostruction

% of Hems
Estimated Value 0 BaseBid A oaiiabifiry
$10,398,523.00 6.97%
$1,491,897.13 1.00%
$1,491,897.13 1.00%
$3,670,066.94 2.46%
 $17,052.384.20 11.43%

Highways YES |:' NG@ Heavy Construction: YB D NOlX]

Ruponﬂblquu:YES@NOD mm:m@no]:]

Responsibis Wages and Bemefits appites io all construction profecis over 3100,000 that do not willize federal fund.  For federally findled projects,
setless prohitiied by federal or state law or dixallowed by a governmntal fimnding source, the HIGHER wage between Davis Bacon and Resporaible